
Gloria Booth 
boothgf@yahoo.com
Ph 813-676 -

550 W, Cypress Creek Rd
Fort Lauderdale, FL 33309 

Notes

-18-03--01- Supplier
Product Code:

First Offer - Y Y

PSUT-18-03City of Pembroke Pines

BidSync7/10/2018 p. 1



Please submit documents here. 

-18-03_7-10-18_final.pdf

PSUT-18-03City of Pembroke Pines

BidSync7/10/2018 p. 2



CITY OF PEMBROKE PINES

July 10, 2018

CH2M HILL Engineers, Inc.

GJ Schers, PMP, Project Manager

954.513.1540

gj.schers@jacobs.com

Subject: RFQ # PSUT-18-03 

550 W. Cypress Creek Road  |  Suite 400  |  Fort Lauderdale, FL 33309

Utilities Comprehensive 

Master Plan Services

PSUT-18-03City of Pembroke Pines

BidSync7/10/2018 p. 3



TAB 1
Table of Contents
[...]
(OSHG) systems intermittently operational at 
the County’s four water and one wastewater 
treatment plants. The intent of the study was to 
document operational and maintenance 
challenges of the OSHG systems, including 
H&S concerns from O&M staff, and to provide 
an independent recommendation on the path 
forward. The study included detailed reviews of 
many regional OSHG units and the report 
included many lessons learned and 
improvements made to the system by the 
vendor. 

 

PSUT-18-03City of Pembroke Pines

BidSync7/10/2018 p. 36



 

Didier Menard, PE
Principal-in-Charge

BS, Civil Engineering, University of Central 
Florida 

Professional Engineer: FL (#66685) 

Didier has more than 19 years of experience 
and serves as an Area Manager for Northeast 
and Central Florida. He is well versed in public 
involvement activities for water and 
transportation projects in Florida and is in 
charge of local government affairs for the state. 

CH2M is providing program management 
for the Miami-Dade County Water and Sewer 
Department’s $5.7 billion Ocean Outfall 
Legislation Program. The 11-year program 
currently includes about 80 capital projects. 
Didier assisted the OOL Program with putting 
on workshops to assist small businesses in 
doing business with Miami-Dade. These 
workshops teach small businesses a variety of 
skills such as invoicing, planning and 
scheduling and construction management 
which helps them learn and become more 
successful. 

Led public 
workshops for interested small businesses to 
teach the skills necessary for these firms to 
provide their services for clients. 

 Led the public involvement task for 
the County’s residential reclaimed water retrofit, 
which involved building, managing, and 
implementing a comprehensive Public 
Involvement Plan as part of a $332 million CIP.  

 

 

The residential retrofit program involved 
workshop planning, coordination, stakeholder 
meetings to inform the residents about the 
projects as well as to build consensus on the 
potential design alternatives. Residents were 
encouraged to be part of the decision-making 
process which facilitated the decision-making 
process. Communication strategies were 
implemented including newsletters, fact sheets, 
website to effectively communicate with the 
residents and the local media about the 
conservation and environmental benefits of the 
project.  

County’s signature project. This 
project involved community meetings, 
presentations, press releases, maintaining a 
website, developing newsletters and fact sheets 
associated with the project. It also involved 
developing talking points for local leaders and 
community leaders with regards to the project. 
This project also involved coordination and 
engagement with local newspapers and their 
editorial boards and reporters from around the 
State of Florida. This was a dynamic and fast 
paced project which involved developing and 
implementing public involvement and 
communication strategies, and leading all public 
information and stakeholder meetings. 
Coordinated with the County’s Conservation 
Manager to inform all stakeholders of Seminole 
County’s aggressive conservation efforts, reuse 
and water supply initiatives. 

City of Cocoa Utilities Department 
CIP involved developing and implementing 
public involvement and communication 
strategies, and leading public information and 
stakeholder meetings. 

Responsible for developing 
communications materials to inform the public, 
as well as leading a public information meeting 
to inform the residents of the project benefits. 

 

PSUT-18-03City of Pembroke Pines

BidSync7/10/2018 p. 37



 

Joe Elarde, PE
Quality Control - Water

MS, Environmental Engineering, University of 
Illinois 
BS, Civil Engineering Technology, University of 
Illinois 

Professional Engineer: FL (#59309) 

Joe is a nationally recognized specialist in 
membrane technology with more than two 
decades experience in water treatment, 
membrane piloting, data analysis, design, 
startup, and operation throughout the world. As 
CH2M’s Membrane Global Technology Leader, 
he participates in cutting edge membrane 
technology development and research, helps 
build membrane related tools, and is a steward 
for the wealth of membrane knowledge and 
best practices. Joe has conducted several 
conventional and membrane process 
evaluations, master plans, pilot and feasibility 
studies 

 Membrane selection, 
procurement, and installation for 1,008 new 
membrane elements for the City’s RO WTP.  
The procurement included an evaluated bidding 
process with life-cycle analysis that is 
anticipated to save the City more than $100k in 
energy cost over the first 5 years of operation. 
Also worked with the City and regulators to 
maintain 4-log removal credit for the RO 
membrane and disinfection process while 
reducing disinfection contact time and installing 
lower energy membrane elements. 

 Construction of a 
new 16 mgd RO and ion exchange WTP. The  

 

 

new facility will use reverse osmosis for 
desalinating brackish well water in parallel with 
cation and anion exchange used to remove 
iron, hardness and organics from a surficial 
aquifer fresh water source.  

Study, membrane 
equipment procurement, design and 
construction services of two additional 
membrane filtration trains that are being added 
to four existing MF train in a 6.7-mgd 
membrane filtration system that treats lime-
softened surface water. Worked directly with 
multiple membrane suppliers and local 
contractors to design and procure the additional 
MF capacity to meet an accelerated schedule.   

Expansion planning project of an 
existing 1.67-mgd NF WTP and 1.25-mgd 
activated sludge secondary WWTP. The project 
evaluated the planned phasing and expansion 
requirements of the WTP, WWTP, and disposal 
facilities up to 7.5 mgd at ultimate build-out in 
2043.  Tasks included reviewing facility 
phasing, defining expansion requirements, 
making recommendations for facility expansion/ 
upgrades based on the new build-out 
requirements, and developing planning level 
costs for all three facilities. 

 Expansion of the RO 
facility from 6.5 to 8.5 mgd and lime system 
improvements to increase reliability and reduce 
maintenance. Lime system improvements 
include installing a new hydrated lime storage 
and feed system, improving disinfection 
chemical injection and monitoring, covering 
existing lime system filters, and improved 
blending of the finished RO and lime softened 
finished waters. The facility is currently under 
construction with final completion scheduled for 
2018. 

PSUT-18-03City of Pembroke Pines

BidSync7/10/2018 p. 38



 

Randy Boe, PE
Quality Control - Wastewater

MS, Environmental Engineering, Virginia 
Polytechnic Institute and State University 

BS, Civil Engineering, Virginia Polytechnic 
Institute and State University 

Professional Engineer: FL (#57330), TX, NC  

Randy is a process engineer with 26 years of 
experience, specializing in the planning, design, 
study, and operation of wastewater treatment 
facilities. His experience includes all aspects of 
wastewater treatment, including preliminary, 
primary, secondary, biological nutrient removal, 
tertiary treatment, sidestream treatment, 
equalization, and solids digestion and 
dewatering. Randy’s experience includes 
providing engineering services for wastewater 
treatment plant operations, biological system 
modeling and biological nutrient removal (BNR) 
systems, open channel and pumped hydraulic 
systems analysis and evaluation, and 
membrane bioreactor (MBR) design.  

Responsible for evaluation of 
required oxygen production capacity for 
replacement of compressors for the existing 
240 ton/day cryogenic pure oxygen production 
system improvements. Process modeling was 
conducted as well as evaluation of historical 
operations data. 

Responsible for technical guidance and review 
of development of 30 percent design 
documents to be used as a design criteria 
package for selection of a design/build 
contractor to replace the existing 55 ton/day 
cryogenic oxygen production facility with  
 
 

 

vacuum pressure swing adsorption (VPSA) 
technology. The project requires working on a 
very constrained site with the need to keep the 
existing production facility in operation while the 
new facility is constructed. 

Responsible 
for technical guidance of conceptual design for 
improvements to these high-purity oxygen 
activated sludge facilities each greater than 100 
mgd average flow. Each included 
implementation of step-feed (contact 
stabilization) for peak flow management. Other 
improvements included headworks expansion, 
addition of oxygenation trains and secondary 
clarifiers, effluent filters, disinfection, deep 
injection wells, and deep injection well pump 
stations. 

15 mgd 
project to convert the biological treatment 
process to a Modified Ludzack-Ettinger (MLE) 
process designed to reduce the total nitrogen 
concentration to less than 10 ppm. Project 
included converting existing primary clarifiers to 
anoxic basins including mixers, return activated 
sludge modifications, addition of nitrified mixed 
liquor recycle pumping, addition of flow splitter 
boxes, blower upgrade/replacement, and 
conversion of anaerobic digesters to aerobic 
sludge holding tanks.

Design of an expansion 
including alternatives evaluations for liquid 
stream and biosolids processing. Four solids 
treatment options were investigated including 
Class A and Class B options including BCR 
Environmental CleanB™ and Neutralizer® 
systems. Other project components included 
headworks, odor control, secondary clarifiers, 
chemical feed systems, filtration, UV 
disinfection, centrifuge dewatering, reclaimed 
water storage, and distribution pumping. 

PSUT-18-03City of Pembroke Pines

BidSync7/10/2018 p. 39



 

Brian Skeens, PE
Quality Control – Distribution/ 
Collection

MS, Environmental Engineering, Georgia 
Institute of Technology 

BS, Civil Engineering, Georgia Institute of 
Technology 

Professional Engineer: GA 

Brian serves as the Global Practice Leader for 
Conveyance and Storage Master Planning 
services. For more than 22 years he has 
worked as a project manager, technical, and 
task leader on projects ranging from water 
distribution and wastewater collection hydraulic 
model updates to a full model construction from 
scratch. Brian has also been involved in 
projects involving water distribution system 
water quality and energy optimization. He has 
managed water conservation projects for cities 
and counties, as well as state and regional 
government entities, to help make the most 
efficient use of water, and plan appropriately to 
extend the life of current water supplies and 
other capital infrastructure.  

. Led the 
technical team in reviewing the water 
distribution system model, updating it from a 
planning model to an operational model for use 
in optimizing operations to meet CUP 
(withdrawal) requirements as well as 
distribution pressure and water quality needs. 

Provided Senior 
guidance and support on the development of a 
water in InfoWater using GIS data from scratch, 
field work to collect data for calibration, and 
calibration of steady-state and extended period 
simulation models, for use in master planning. 

Provided technical guidance and leadership in 
the development of an immediate action plan to 
improve water quality in the distribution system, 
and during the development of a water 
distribution system model for the entire County. 
There was an extensive field data collection 
effort undertaken to calibrate the model, and 
understand water age issues. 

Using hydraulic models 
of the water distribution system, a CIP was 
developed for several small systems using 
MWHSoft  H2OMap.  For the larger systems, a 
genetic algorithm optimization was developed 
by CH2M HILL technologists and it was used to 
develop a Water Resources Optimization and 
Future Demands Optimization.  The 
optimization considered permit conditions, 
operating conditions, chemical costs, and 
infrastructure costs. A CIP was developed using 
the optimization, considering water quality as 
one of the constraints. 

  Provide lead technical guidance 
on the updating of previous master plan and 
CIP projects based on new operational criteria 
and demand conditions.  Specifics include 
model evaluations using InfoWorks WS, more 
stringent storage tank requirements and higher 
minimum pressure criteria, and water age 
impacts.  Next steps are full update of CIP 
listing and new projects to be added. 

For the 2017 plan update, was the 
lead for the Water Supply and Water 
Conservation portion. This included water 
demand projections for the 15-county area 
using an end-use model, reviewing and revising 
water conservation programs, and evaluating 
existing and planned water sources and 
treatment facility phasing plans. 

 

PSUT-18-03City of Pembroke Pines

BidSync7/10/2018 p. 40



 

Cristina Ortega- 
Castineiras, PE
Task Lead, Technologist;
Compliance/ Regulatory/ 
Permitting| Water Supply & 
Treatment |  

ME, Environmental Engineering 

BS, Civil Engineering 

BS, Environmental Engineering 

Professional Engineer: FL 

Christina is a water process engineer with 
experience in water/wastewater engineering 
projects, including work in assessment, design, 
pilot testing, permitting, and master planning of 
water and wastewater infrastructure. She has 
been involved in the planning, design, 
assessment, and pilot testing of multiple 
membrane and lime softening facilities 
throughout Florida.  

. 
Conducted lime softening bench-scale testing 
to optimize treatment process. 

Conducted a detailed 
assessment of the lime softening clarifiers 
operation, and drafted a bench testing protocol. 
Bench scale and full-scale testing will be 
conducted to optimize the clarifier performance, 
to reduce effluent turbidity and color. Testing 
will include the use of metal coagulants, 
oxidants and different dose/pH settings. This 
project will also update WTP corrosion control 
strategies. 

Involved in assessment of existing water 
treatment plant which includes lime softening, 
nanofiltration and reverse osmosis treatment 
trains. Currently performing evaluation of 
alternatives to expand the treatment capacity to 
accommodate future demands. Conducting 
cost-benefit comparison between lime softening 
and nanofiltration. 

Conducted process evaluation and 
design of improvements and expansion to the 
NF, RO and lime softening systems at the 
Norwood WTP to increase firm capacity.  

 Conducted investigation to determine the 
cause of scaling, and recommended remedial 
measures. 

Involved 
in bench testing and free chlorine residual 
monitoring investigations. The results of these 
tests were used to determine Southwest WTP 
facility improvements needed to meet the 4-log 
virus removal/inactivation requirement of the 
Florida Department of Environmental Protection 
(FDEP) so-called “Bird Rule” and the 
Environmental Protection Agency’s (EPA’s) 
GWR based on free chlorine disinfection. 

 
Carried out evaluation of the Norwood Water 
Treatment Plant for compliance with the Florida 
Department of Environmental Protection 
(FDEP) so-called “Bird Rule” and the 
Environmental Protection Agency’s (EPA’s) 
GWR. Developed new compliance and 
recordkeeping strategies. Recommended 
improvements to minimize single points of 
failure, while maintaining compliance with the 
GWR.   

PSUT-18-03City of Pembroke Pines

BidSync7/10/2018 p. 41



 

Mark Lucas, PG
Hydrogeologist; CUP | Water Supply 
& Treatment 

MS & BS, Geology, Rutgers University 

Professional Geologist: AR, IN, DE, TN, WY, 
PA (Florida PG in progress) | American Institute 
of Professional Geologists 

Mark has more than 35 years of experience in 
water supply, well rehabilitation, groundwater 
and solute transport modeling, geochemical, 
groundwater contamination, managed aquifer 
recharge (MAR) and aquifer storage and 
recovery (ASR) projects. He has served as a 
hydrogeologist, project manager, or senior 
technology lead on more than 200 ASR 
projects. Mark has published more than 30 
professional papers on ASR, MAR, 
geochemistry and well rehabilitation projects. 
He uses analytical and numerical flow modeling 
methods for application to gradient control, 
groundwater remediation, ASR and wellfield 
management problems. 

Reviewed analytical results from the City of 
Boynton Landfill (LF), comprising 7 years of 
quarterly sampling, and 2012 investigation at 
adjacent Links Golf Course (LGC). The 
geochemical signature in groundwater samples 
from both facilities exhibited similar 
characteristics including elevated 
concentrations of arsenic, iron, and ammonia. 
The geochemical study revealed arsenic in 
groundwater at the LF and golf course resulted 
from reductive dissolution of iron, leading to the 
release of adsorbed arsenic. This geochemical 
process occurs naturally, and represents a 
major, natural source of elevated arsenic in 
groundwater, internationally (West Bengal, 
Bangladesh, Cambodia, etc.). Results were 
presented to officials from the FDEP, who  

 

 

endorsed a geochemical investigation designed 
to identify the source of arsenic. Demonstrating 
that arsenic occurs naturally in groundwater 
beneath the LF and LGC will preclude 
addressing the issue through remediation, 
saving the City significant capital and operation 
and maintenance costs, while avoiding 
remediating a naturally occurring process. 

 Master plan 
developed an approach for shifting withdrawals 
from the Biscayne Aquifer westward to preclude 
saltwater intrusion, while increasing withdrawals 
from the Floridan Aquifer 

Plan 
developed approach for shifting withdrawals 
from the Biscayne Aquifer to preclude saltwater 
intrusion, while increasing withdrawals from the 
Floridan Aquifer. Prepared design drawings and 
specifications for production wells in the 
Biscayne (2) and Upper Floridan (1) aquifers. 

 Designed, prepared permit 
applications, and performed services during 
construction for production wells installed in the 
Biscayne (2) and Upper Floridan (3) aquifers at 
the Hollywood and Brighton Reservations, 
respectively. 

 Designed and 
prepared permit applications for one new 
production well capable of delivering 600 gpm 
to reverse osmosis treatment plant.  

 Applied thermodynamic 
equilibrium models PHREEQC and MINTEQA2 
in testing pre-treatment agents for water 
recharging Equus Beds aquifer system through 
two ASR wells. Native groundwater from the 
Equus Beds displayed concentrations of 
arsenic ranging up to 26 ppb. By adding 
dissolved oxygen to the recharge water, CH2M 
HILL recovered up to 225 percent of the 
recharge water displaying arsenic, iron, and 
manganese concentrations less than laboratory 
method detection limits, far exceeding initial 
expectations. 

PSUT-18-03City of Pembroke Pines

BidSync7/10/2018 p. 42



 

Raul Alfaro, EIT
Associate Engineer | Water Supply & 
Treatment

BS, Environmental Engineering, Florida 
International University 

Engineer-in-Training: FL 

Raul is a water engineer with experience in 
schematic design, calculations for water and 
wastewater treatment facilities, and permit 
modifications. 

Performed bench scale testing of 
coagulants, flocculants, sorbents, and oxidants 
to reduce clarifier effluent color and turbidity. 
Results were presented at FSAWWA’s Fall 
conference in 2017.  

. 
Project involves performing CT calculations and 
finding disinfection alternatives to achieve 4-
Log virus treatment and comply with regulatory 
requirements set forth in the Groundwater rule 
and the Florida Bird Rule.  

 Study 
involves performance testing of the utility’s raw 
water transmission system, raw water supply, 
and developing a representative hydraulic 
model. 

 
Project to identify the source of DBP formation 
and offer solutions to mitigate condition. 
Investigation involved disinfectant residual 
profile testing and a raw water chlorine demand 
test to determine optimal chlorination dose. 

 Performed 
clarifier optimization bench tests with CH2M. 
Aided in the integration of CityWorks into plant 
preventative maintenance and laboratory 
departments and consulted management about 
its use and capabilities. Prepared monthly 
reports for The Department of Health and other 
regulatory bodies. Trained in EPA approved 
water quality analysis methods.  

 Schematic Design for small 
desalination facility. Performed water quality 
analysis to make final process determinations. 

 
Modifications to Ground Water Rule Evaluation 
and CT calculations for the City of North Miami 
Beach for the proposed Phase 1 membrane 
expansions.  

Ran RO and NF membrane projections. 
Worked on modification of SFWMD Water Use 
Permit. 

 Performed Quality Control 
checks for STOF’s Hollywood WWTP and 
IWPS. 

 Performed 
multiple surveys for amphibians and reptiles in 
various state parks and preserves. Analyzed 
hydrologic, hydrogeologic, meteorological, and 
water quality data of Florida state parks.  

 Promoted to Payments 
Manager in Payments Processing in nationwide 
tutoring company. Managed annual 
transactions totaling over $1 Million. 5 Years of 
experience in Management position.  

 

PSUT-18-03City of Pembroke Pines

BidSync7/10/2018 p. 43



 

Juan Aceituno, PE,
ENV SP
Task Lead | Wastewater Treatment 
& Disposal

MBA, Florida International University  

ME, Civil Engineering, Texas A&M University  

BS, Civil Engineering, Texas A&M University 

Professional Engineer: FL (#61061), TX 

Envision Sustainability Professional – ENV SP 

Juan has over 24 years of experience in the 
planning, analysis, and design of wastewater 
collection and transmission systems, including 
wastewater treatment plant operational and 
performance evaluations. His experience 
includes plant hydraulic analysis, water 
distribution network modeling, wastewater 
treatment plant facilities condition assessments, 
and master plan studies for water and 
wastewater systems. Juan is experienced in 
design-build delivery of wastewater projects 
and building permitting for water and 
wastewater treatment systems in Florida. 

 Led the delivery of a 
water and wastewater master plan based on a 
comprehensive review of the City’s capital 
infrastructure plan (CIP). Assisted with the 
identification of capital projects and participated 
in the project prioritization process for the next 
15 years for a CIP worth over $270 million. 
Involved with the evaluation of wastewater 
projects for the City in particular with defining a 
plan for the areas without sewer infrastructure 
(over 50%) currently served by septic tank 
systems. Assisted with final preparation and 
presentation of the master plan to the City 
Commission highlighting the projected 
population growth and establishing the capital 
and renewal/replacement projects.  

Managed the final design to install 
4 new fine plate screens (71.25 MGD each) at 
the SDWWTP Headworks Facility (285 MGD 
peak capacity) while keeping the plant in 
operation. The design required modifications to 
an existing facility to install screenings systems 
improvements consisting of grit chamber 
modifications and fine screens installation, 
construction of a new Plant 1 Electrical 
Building, site civil and storm water 
modifications. Successfully managed the permit 
task with the local Building Department and led 
the engineering support services during the 
construction phase with a 15-month 
construction duration. 

Responsible for developing a 
technical report summarizing the requirements 
outlined in the Volume Sewer Customer 
Ordinance (VSCO) for the SSES Phases I and 
II. The SSES includes three phases which are 
intended to determine the sources and 
quantities of infiltration/inflow (I/I) into the sewer 
system, correct the I/I sources and measure the 
I/I values into the rehabilitated system for 
compliance with the maximum allowed values 
(<5,000 gall per inch diameter pipe per day per 
mile of pipe and laterals - GPD/IDM). Evaluated 
work already performed by the City and 
presented the results in a format acceptable to 
the local county regulatory agency (Department 
of Environmental Resources Management – 
DERM). Developed a preliminary plan for 
conducting flow monitoring to determine Night-
Time Flows and Dry/Wet Average Daily Flows 
for the City’s 23 sanitary sewer basins. The final 
report was a Plan of Action addressing DERM’s 
concerns regarding the City’s compliance with 
the VSCO requirements.  

 

PSUT-18-03City of Pembroke Pines

BidSync7/10/2018 p. 44



 

Todd Williams, PE
Biosolids, Technologist | Wastewater 
Treatment & Disposal

BS, Civil Engineering Technology, Virginia 
Polytechnic Institute and State University 

Professional Engineer -Civil: VA, IA 

Board Certified Environmental Engineer 
(BCEE), American Academy of Environmental 
Engineers 

Todd specializes in the biosolids and residuals 
management field. He is a recognized biosolids 
management planning expert having supported 
dozens of biosolids and residuals management 
master plans in his career. Todd has designed 
and provided evaluation and operational 
services for all aspects of compost facility 
process, equipment, and odor control systems 
on well over 100 projects. He has delivered 
over 150 technical presentations specific to 
residuals management and is a contributing 
author for several articles and books significant 
to residuals resource recovery, residuals and 
municipal solid waste management, 
composting, and odor control. 

Updated preliminary design report 
and assisted in preparation and submittal of the 
successful permit renewal for this 90,000-wet 
ton annual capacity biosolids composting 
facility. 

 Project to 
evaluate biosolids management alternatives 
with the goal to develop a resource recovery 
facility capable of managing dewatered 
wastewater solids, fats oils and grease, and 
other high strength wastes as a service to the 
community.  The current practice of hauling 130 
miles to landfill wastewater solids is not 
sustainable and the project goal is to develop a  
 

 

public-private partnership to build and operate a 
resource recovery facility within the borders of 
the County. Led the team in identifying and 
evaluating capital, O&M and life cycle costs as 
well as cost-benefit analysis of several potential 
biosolids management options including drying, 
anaerobic digestion and composting of 
wastewater solids with variations to capture 
energy through a combined heat and power 
system.  The recommended solutions have 
been developed into an RFP for private system 
suppliers to design, build, own and operate this 
innovative facility. 

 Evaluated 
costs for processing solids from all three 
wastewater treatment facilities with a production 
of 130 dry tons per day of biosolids. The 
evaluation compared costs of implementing 
thermal drying, thermal hydrolysis and 
anaerobic digestion, and composting. Assisted 
in the analysis of these three biosolids 
management options including a biosolids 
product market analysis. 

 
Performed a comprehensive evaluation of 
different solids management technologies in 
conjunction with digester upgrade options for 
the F. Wayne Hill WWTP.  Assisted in the 
composting, incineration and drying option 
evaluation and provided input on the overall 
evaluation methodology. 

Design, 
permitting and construction of a covered 
aerated static pile composting facility. Directed 
all odor control testing, odor control modeling 
and design as well as permitting and process 
design for the entire operation. Odor control 
biofiltration system includes four variable speed 
fans, humidification controls, and four biofilter 
zones with in-ground aeration ducting for easy 
media change-out. The facility was awarded the 
Solid Waste Association of North America’s 